PARTS PRICE LIST

DGWS500DM

Shindaiwa Corporation

6—-2—11,0zuka—Nishi, Asaminami~ku, Hiroshima, 731-3167, Japan
Telephone (082) 849-2005 Fax (082) 849-2481

DGW50O0ODMAANZ
JUN. 200898

Printed in Japan






PRICE:($)

Ref.No.l Part No. Part Name Q'ty prlijcnei&) Remarks
1-9] 01013-08300 |BOLT SW 2 M8 x 30
10 21945-11090 |SPONGE 2
11 71923-11370 |RADIATOR STAY 1
12 11041-06168 |BOLT FT SW 6 M6 X 16
13 11526-06112 |FLANGE NUT 1 M6
16| 20786-15460 |TUBE 1 L250
25| 21006-22050 |JOINT 1
26| 20930-15060 |TUBE 2 L200
27] 20930-22040 |TUBE 1 L550
29| 01013-08200 |BOLT SPW 2 M8 x 20
30] 71923-78340 |WIRING HARNESS 1







PRICE:($)

Ref.No.] Part No. Part Name Q'ty PrLiJcneiE$) Remarks
2-1{71923-11420 ENGINE STAY 2
2]121976-51210 BOLT 8 M10x25
3101600-10251 SPRING WASHER 8 ®10
4101611-10200 WASHER 8 ®10
5]71923-12311 FLEXIBLE TUBE 1
7121962-13130 GASKET 2
8111526-08112 FLANGE NUT 6 M8
9{71923-13310 MUFFLER 1
10]20903-13240 CLAMP 1
11]01013-08200 BOLT SPW 8 M8x20
12]28800-05110 TAIL PIPE 1 042.7
14]71923-16320 CLEANER STAY 1
19]01000-12221 BOLT 2 M12x22
20{01600-12301 SPRING WASHER 2 o112







PRICE:($)

Ref. No Part No. Part Name Q'ty PrLilcneiE$) Remarks

3-1171923-14320 FUEL TANK 1

2121401-14330 TANK CAP 1

3]21401-14340 STRAINER 1

4]20929-14050 FUEL GAUGE 1

5]20929-14070 SEAL WASHER 5

6/01215-05128 SCREW TRUSS 5 M5x1 2

7{71923-14330 TANK BAND 2

8121007-14140 PAD 4

9/11041-06168 BOLT FT SW 4 M6x16
10{11070-08110 BOLT 2 M8x110
11111526-08112 FLANGE NUT 4 M8
12121450-14340 TANK BUSH 1







PRICE:($)

Ref. Nof Part No. Part Name Q'ty Pr?cn:(:$) Remarks
4-2101013-08250 BOLT SPW 2 M8x25
5{71923-15310 SEDIMENTER STAY 1
6]27731-21020 BAND STOPPER 2
7111041-06168 BOLT FT SW 4 M6x16
13]71923-15340 TUBE 1
14120930-15060 TUBE 1] - L200O
19121945-15120 TUBE 1 L270
20(71923-15360 TUBE 1
28]20930-22020 TUBE 2 L550
30{01013-08200 BOLT SPW 4 M8x20







PRICE:($)

Ref. Nol Part No. Part Name Q'ty Pr?cnj(;$) Remarks
5-1171923-23310 FRONT COVER 1
2101013-08200 BOLT SPW 10 M8x2 0
3/01017-06160 BOLT SW 1 M6x16
4171923-23400 TERMINAL COVER RIGHT 1
5171923-23430 TERMINAL COVER LEFT 1
6{01017-06300 BOLT SW 1
7]11526-06112 FLANGE NUT 1 M6
8]21940-22270 RUBBER PIPE 2
9]01612-00800 WASHER 4 ¢8
10]21940-22250 BUSH RUBBER 2
11]17901-06085 COLLAR 4 p6xL8. 5
12]01017-06250 BOLT SW 2 M6X25
13]71923-23450 FRONT PANEL 1
14/11041-06168 BOLT FT SW 38 M6x16
15]171923-24310 REAR COVER 1
16]71923-24370 REAR PANEL 1
17171923-24410 TANK GUARD 1
18]11526-06112 FLANGE NUT 8 M6
19]71923-24430 FAN GUARD 1
20{71923-24420 GUARD,LEFT 1
21{71923-24440 FUEL BOX 1
22(71923-24490 FUEL COVER 1
23[21940-23280 CUSHION 1
24[21850-27220 TONGUE 1
25(01213-03100 SCREW SPW 2 M3x10
26]11526-03112 FLANGE NUT 2 M3
27{01213-04120 SCREW sSW 4 M4x12
28(11526-04112 FLANGE NUT 4 M4







PRICE:($)

Ref. No Part No. Part Name Q'ty Pr?cn:(:$) Remarks
6-1]101017-06160 BOLT SW 6 M6x16
2]71923-23370 CONTROL PANEL 1
3]01017-05128 BOLT SPW 2 M5x12
4171923-23500 SLIDE PLATE 1
5{01213-04123 SCREW SPW 4 M4x12
6]11526-04112 FLANGE NUT 4 M4
7{01013-08250 BOLT SPW 2 M8x25
8{17901-08050 COLLAR 2
9]01611-10200 WASHER 2 ¢®10
10/11041-06168 BOLT FT SW 4 M6x16
11171923-23490 PLATE,CONTROLLER 1







PRICE:($)

Ref. No Part No. Part Name Q'ty Pr?cn;1(:$) Remarks
7-1]101600-10251 SPRING WASHER 2 ¢10
2|01611-10200 WASHER 2 ©10
3{01002-10161 BOLT 2 M10x16
4171923-21310 BED 1
5]|21945-21080 TIE MOUNT 3
6]01210-06120 SCREW 3 M6x1 2
7111041-06168 BOLT FT SW 15 M6x16
8|17003-33003 AV RUBBER 4 Hs=50
9]01000-12221 BOLT 2 M12x22
10]01600-12301 SPRING WASHER 2 ®12
11101611-12250 WASHER 2 o112 |
12]71923-21422 STAND BAR RIGHT 1
13]71923-21450 STAND BAR,LEFT 1
14]121783-23310 HINGE 2
15]01201-04100 SCREW 4 M4x10
16]01013-10250 BOLT SW 4 M10x25
17171923-21460 DOOR CATCH 1
18]05901-75364 BATTERY 75D31R 1
19]05908-01003 TERMINAL 1
20]05908-01008 TERMINAL 1
21]05908-02000 TERMINAL CAP 1
22(05908-03000 NUT 2 M8
23(71923-28310 BATTERY STAY 1
24121995-28120 BOLT BATTERY 2
25]|01520-10822 WING NUT 2 M8
26]14350-89100 LEAD WIRE 1
27]14350-86000 LEAD WIRE 1
28[14350-83200 LEAD WIRE 1
29114350-72000 LEAD WIRE 1
30]01500-08061 NUT 1 M8
31[01600-08201 SPRING WASHER 1 ®8
33{71923-28320 BATTERY BED 1
34127731-21020 BAND STOPPER 2
35(71923-28340 BATTERY TRAY 1
36]71220-28310 BATTERY SWITCH 1
37171220-28320 SWITCH LEVER SET 1
38{11217-05128 SCREW SLPW 2 M5Ex12
1

39

71923-28370

SWITCH BRACKET




PRICE«($)

R Unit

Ref. No. Part No. Part Name Qty Price($) Remarks

7-40{71906-29010 BASE 2

41{11210-10250 SCREW BUTTON 8







PRICE:($)

Ref. No Part No. Part Name Q'ty Prlijcneit$) Remarks
8-1{71923-26310 SIDE COVER,RIGHT 1
2121990-27240 TAPPING PLATE 4
3{01201-04100 SCREW 12 M4x10
4171923-26350 SIDE COVER LEFT 1
5|21440-23460 LOCK COVER 2
6/01215-05103 SCREW TRUSS 8 M5Ex10
7111526-05212 FLANGE NUT 8 M5
8171923-26390 STOPPER ARM 2
9115401-10013 COLLAR 2 @15X¢p8.5XL4.5
10]01013-08200 BOLT SPW 2 M8x20
11]71923-26400 SIDE PANEL 1
12]21940-23280 CUSHION 1
13]21940-22270 RUBBER PIPE 2
14]71923-26470 TERMINAL COVER 1
15]21850-27220 TONGUE 2
16]01213-03100 SCREW SPW 4 M3x10
17]11526-03112 FLANGE NUT 4 M3
18]71920-26350 HINGE 2
19/01213-04123 SCREW SPW 8 M4x12
20{11041-06168 BOLT FT SW 2 M6x16
21{71923-27310 SIDE PLATE R 1
22{01017-06160 BOLT SW 6 M6x16
23(71923-27340 SIDE PLATE L 1







PRICE:($)

Ref. No Part No. Part Name Q'ty PrliJcneH(;$) Remarks
9-1101013-10250 BOLT SW 2 M10x25
2]71923-25310 TOP COVER 1
3[{71923-25370 HINGE 4
4]121990-27240 TAPPING PLATE 4
5{01201-04100 SCREW 12 M4x10
6]02434-40061 SNAPRING 4
7{11041-06168 BOLT FT SW 12 M6x16
8[71918-25330 CHECK PLATE 1
9]/21610-25210 LATCH 1
10/01201-03128 SCREW 4 M3x12
11]111526-03112 FLANGE NUT 4 M3
12121940-22250 BUSH RUBBER 2
13]101612-00800 WASHER 2 ®8
14101017-06250 BOLT SW 4 M6X25
15121940-22270 RUBBER PIPE 2
16]17901-06085 COLLAR 4 p6xL 8. 5







PRICE:($)

Ref.No.l Part No. Part Name Q'ty Prlijcrgi(}) Remarks
10-1{71923-61310 MOTOR COMP 1

2171923-61360 MOTOR STAY 1
3]01213-03160 SCREW SW 3 M3x16
4101002-10161 BOLT 2 M10x16
5]01600-10251 SPRING WASHER 2 10
6/01611-10200 WASHER 2 ©10
7101017-06300 BOLT SW 1
8[27731-21020 BAND STOPPER 1
9]71923-61370 ROD 1

10/01612-00800 WASHER 4 ¢8

11112400-16080 SNAP PIN 4




)

\\\\\ ﬂi&\“\\\\&/ H..
¥ N Al V)
\ s@!, d

9«/‘n\. o =8




PRICE:($)

Ref. Nol Part No. Part Name Q'ty PrLiJcnei’E$) Remarks
11-1{11527-12112 FLANGE NUT 2 M12
2120929-31011 FRONT BRACKET
3[{01000-10259 BOLT M10X25 (8T)
4101600-10251 SPRING WASHER 12 ®10
5]20930-31012 REAR BRACKET 1
6[11070-12240 BOLT 4
7101600-12301 SPRING WASHER 4 ®12
8|01611-12250 WASHER 4 o112
9171923-31310 GENERATOR STAY 1
10]01013-10300 BOLT SPW 8 M10x30
11]20950-31310 BAFFLE 2
12|71923-51310 ROTOR 1
13{12900-63070 BEARING 1 6307DDUNCxC3
14]02430-34150 SNAP RING 1
15/01002-10304 BOLT 4 M10X30
16]17323-97000 FAN 1
17]01013-08250 BOLT SPW 6 M8x25
18]71923-52310 STATOR 1
19]71917-52340 STATOR 1
20{01000-05451 BOLT 4 M5x4 5
21{01612-00500 WASHER 4 ¢5
22{01600-05131 SPRING WASHER 4 o5
23]21995-72100 CT COMP 1
24120930-72010 CORE PLATE 1
25(01211-06250 SCREW SW 2 M6x25







PRICE:($)

Ref. No/ Part No. Part Name Q'ty Pr?cnei,2$) Remarks
12-1 20930-75041 PRINT CIRCUIT 1
2| 71923-75350 |PRINTED CIRCUIT 1
3] 01210-04140 |SCREW 8 M4 x14
4] 71230-73310 |HOUR METER 1
5 21974-12330 |FUEL METER 1
6] 20930-77010 |LAMP ASSY 1
7 15230-29001 PILOT LAMP 1 DC12V, 3.4W
8] 71923-81310 |VOLUME COMP 4
9] 20929-81030 |INS PAPER 4
10] 21780-75120 |DIAL 2 K-2195(40mm)
11| 21614-82210 |DIAL 2
12| 05260-13100 |TOGGLE SWITCH 11 ST-110DF
13] 05260-13202 |TOGGLE SWITCH 1
14| 22851-84010 |[CAP 12 Water proof
15| 05210-21400 |SWITCH 1
16] 71923-82370 |SWITCH 1
17]  71923-82380 |KEY 1
18] 71923-83360 |RECEPTACLE 2
19] 71923-83370 |RECEPTACLE 2
20 11270-03123  |SCREW, TAPPING 16
21 71923-83380 |REMOTE CONTROL COVER 4
22| 05281-01200 [CIRCUIT PROTECTOR
23| 71923-84370 [CAP 2







PRICE:($)

Ref. No. Part No. Part Name Q'ty Prl{'cnceii(:$) Remarks
13-2]01213-05200 SCREW SW 4 MEx2 0
4101213-05160 SCREW SW 2 M&x16
5[27731-21020 BAND STOPPER 6
6]14320-86800 LEAD WIRE 1
7{14320-85601 LEAD WIRE 1
8{14320-86801 LEAD WIRE 1
9{71906-72110 CT 1
10{71923-72320 TRANSFORMER COMP 1
11{11270-04121 SCREW TAPPING 5 ©4x12
12{71923-75310 PRINTED CIRCUIT 1
13]01017-05250 BOLT SW 4 M5X25
14]71923-75330 PRINTED CIRCUIT 1
15{14102-10631 CONDENSER 1
16{71923-78310 WIRING HARNESS ASSY 1
17]05285-00600 FUSE 1
18]05284-10200 FUSE 1
19171923-78350 WIRING HARNESS 1
20{71923-81310 VOLUME COMP 1
21]20929-81030 INS PAPER 1
22]05290-27000 MAGNET SWITCH 4
23]21590-82320 DUST COVER 4
24{14320-84500 LEAD WIRE 1
25|14320-85300 LEAD WIRE 1
26{14320-87800 LEAD WIRE 1
27]71923-82320 WIRING HARNESS 2
28/14320-85501 LEAD WIRE 1
29({14320-83900 LEAD WIRE 1
30{14320-88500 LEAD WIRE 1
31{14320-89001 LEAD WIRE 1
32{14320-85800 LEAD WIRE 1
33[21590-82350 WIRING HARNESS 2
34{14320-89200 LEAD WIRE 1
35114320-82700 LEAD WIRE 1
36(71923-82360 WIRING HARNESS 1
37[/01017-05128 BOLT SPW 12 MG&Ex12







PRICE:($)

Ref. No. Part No. Part Name Q'ty Pr?cneiz$) Remarks
14-1171923-31320 STUD BOLT 6
2]114639-15500 THYRISTOR
3]14636-80004 THYRISTOR 2
4171923-71321 WIRING HARNESS
5/01213-06200 SCREW SW 25 M6x2 0
6]71923-71331 THERMOSTAT 2
7](01210-03060 SCREW 4 M3 x6
8]71923-71341 STACK FIN 1
9]11500-06000 NUT 6
10]14875-61000 INS RING 4
11114320-86700 LEAD WIRE 1
12]171923-71350 WIRING HARNESS 2
13121944-71040 STACK PLATE 2
14171923-71360 SHEET 2
15101213-06250 SCREW SW 4 M6x25
16]01213-06120 SCREW SW 2 M6x1 2
17{71923-71370 BUS BAR 4
18{14609-15500 RECTIFIER 1
19{14320-61601 LEAD WIRE 2
20[21000-15320  |TUBE 1 L150
21|71923-71380 TUBE 1
22{71923-71390 TUBE 1
23/20786-15460 TUBE 1 L250
24{71923-72310 REACTOR 2
25[11041-06168 BOLT FT SW 18 M6x16
26{11526-06112 FLANGE NUT 4 M6
27(20929-74020 RESISTOR 2 1.6 ohms
28]71923-74310 RESISTOR STAY 1
29]20970-74341 RESISTOR STAY 2
30]20970-74350 RESISTOR PLATE 2
31]71923-74320 WIRING HARNESS 1
32{14600-15008 RECTIFIER 2 GBPC-15-08
33/01213-04200 SCREW SPW 2 M4x20




.......... &

=T eas

Soe
/AN

7NN

ey
w\ / \. 4 \.\
=

(==
//WWWMWWWW \wm

pl
~
)A]
)




PRICE:($)

Ref.No| Part No. Part Name Q'ty Prli’c“;'gw Remarks
15-1|21780-72120  |CT 1
2|20930-72010  |CORE PLATE 1
3|01211-06250  |SCREW sw 2 M6x2 5
4|01017-05128  |BOLT sPw 8 M5x12
5|71923-82400  |MAGNET SWITCH 1
6/71923-82420  |WIRING HARNESS 1
7|71923-82430  |SWITCH PLATE 1
8/01213-04200  |SCREW SPw 6 M4x2 0
9|11526-04112  |FLANGE NUT 4 M 4
10/05201-43300  |SOCKET 1
11/05201-22206  |SOCKET 3
12[11270-03253  |SCREW TAPPING 16
13[71923-83351  |CONTROL PLATE 1
14]21783-26210  |HINGE 2
15/01201-04100  |SCREW M4x10
16|27731-21020  |BAND STOPPER 12
17[11041-06168  |BOLT FT sw 6 M6x16
18|05280-54404  |BREAKER 1
10[05281-03303  |CIRCUIT PROTECTOR 3
20|71906-84400  |LEAKAGE RELAY 1
21|05280-54201  |BREAKER 1
22|71923-84320  |WIRING HARNESS 1
23|71923-84330  |BREAKER STAY 1
24|71906-84390  |DUST COVER 2
25|71923-84340  |DUST COVER 1
26/71923-84350  |DUST COVER 1
27/01210-04700  |SCREW 6 M4x4 7
28|71923-84360  |RELAY STAY 1
29/15201-00100  [TERMINAL REST 4
30/01015-05080  [BOLT sw 8 M5X8
31|01613-12236  |WASHER 8 012
32/01600-12306  |SPRING WASHER 8
33/01500-12106  |NUT 8 M1 2
34/15241-49401  |TERMINAL BLOCK 1
35/15241-20403 | TERMINAL BLOCK 1
36/01213-05250  |SCREW SPW 4 M5x2 5
37|71923-86310  |SHEET 1
1

38

71923-86320

SHEET




PRICE:($)

Ref. No. Part No. Part Name Q'ty Pr?cneh(:$) Remarks

15-39171923-86330 TERMINAL STAY 1
40]71923-86360 TERMINAL GUARD 1
41171920-14320 BUS BAR 1
42101017-06160 BOLT SW 3 M6x16
43]01013-08405 BOLT SW 1 M8x40
44{11500-08002 NUT 2
45(21210-22050 TUBE 1 for oil drain




B
TERMINAL COVER,LEFT

-0

. TERMINAL COVER,RIGHT

F

7

F CINSIDE)

I e s
/\‘-\. /// o
— o




PRICE:($)

Ref. Nof Part No. Part Name Q'ty PrliJcne:§$) Remarks

17-1{71923-91310 PLATE NAME 1
2121990-91120 BLIND RIVET 4
3[/19401-00481 LABEL,INST -1
4119401-00482 LABEL,INST 1
5119401-00483 LABEL,INST 1
6]/19401-00484 LABEL,INST 1
7119402-00255 LABEL CAUTION 1
8]19402-00193 LABEL CAUTION 2
9119402-00194 LABEL CAUTION 1
10]19402-00195 LABEL CAUTION 1
11]19402-00201 LABEL CAUTION 1
12]19402-00199 LABEL CAUTION 2
13/19402-00200 LABEL CAUTION 1

14/19402-00166 LABEL CAUTION 1 DISEL FUEL
15/19402-00256 LABEL CAUTION 1
16]/19402-00210 LABEL CAUTION 1
17]119402-00207 LABEL CAUTION 2
18]19401-00282 LABEL INST 1

19]/19401-00206 LABEL INST 1 BONNET
20]19404-00083 LABEL , AMPERE 2
21{19420-00103 LABELTRADE 2
22{19401-00416 LABEL,INST 1
23[19401-00415 LABEL,INST 1
24(19401-00485 LABEL,INST 1
25|19401-00235 LABEL INST 1
26]19401-00461 LABEL INST 1
27|71923-23390 LABEL,CONTROL 1






